CONSOLIDATION TEST DATA
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ Léﬁ @/@/uﬁ

Sample No.: UD-5

Test Date: 5/18/07

Depth: 133.50°

Test No.: 7496

Sample Type: Undistrubed

Elevation: 84.90°

Description: CLAY, with Gravel (CL)

(Visual)

Remarks:

Thu, 11-0CT-2007 15:33:57
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.23e+004 psf Water Content, % 29.73 29.34
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 91.56 94.68
Compression Index: 0.061 Saturation, % 99.36 106.01
Diameter: 2.5 in Height: 1 in Void Ratio 0.78 0.72
LL: 47 PL: 23 Pl 24 GS: 2.61
Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HU [ jufaefe
{ Sample No.: UD-5 Test Date: 5/18/07 Depth: 133.50°
| Test No.: 7496 Sample Type: Undistrubed Elevation: 84.90’

| Description: SHELL HASH, silty with sand (GM)

Remarks: Cr= 0.008
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HJ A[g [0/3‘@{0
~...{ Sample No.: UD-5 Test Date: 5/18/07 Depth: 133.50
— | Test No.: 7496 Sample Type: Undistrubed Elevation: 84.90’

Description: SHELL HASH, silty with sand (GM)

Remarks: Cr= 0.008
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.23e+004 psf Water Content, % 29.73 29.34
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 91.56 94.68
Compression Index: 0.061 Saturation, % 99.36 106.01
Diameter: 2.5 in Height: 1 in Void Ratio 0.78 0.72
LL: 47 PL: 23 Pl: 24 GS: 2.61
Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HJ dj 10/3&'/&
Sample No.: UD-5 Test Date: 5/18/07 Depth: 133.50°
| Test No.: 7496 Sample Type: Undistrubed Elevation: 84.90°

“| Description: SHELL HASH, silty with sand (GM)
Remarks: Cr= 0.008
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HJ

Sample No.: UD-5 Test Date: 5/18/07 Depth: 133.50'

Test No.: 74896 Sample Type: Undistrubed Elevation: 84.90"

Soil Description: SHELL HASH, silty with sand (GM)
Remarks: Cr= 0.008

Applied Final Void Strain T50 Fitting Coefficient of Consolidation

Stress Displacement Ratio at End Sg.Rt. Log Sqg.Rt. Log Ave.

psft in % min min ft~2/sec ft~2/sec ft~2/sec

1 100 0.001547 0.779 01 0.1 0.0 8.69e-005 0.00e+000 8.69e-005
2 500 0.002467 0.778 0.25 0.1 0.0 7.08e-005 0.00e+000 7.08e-005
3 1e+003 0.003944 0.775 0.39 0.0 0.0 1.14e-004 1.39e-004 1.25e-004
4 2e+003 0.005926 0.772 0.59 0.1 0.1 6.90e-005 1.13e-004 8.55e-005
5 4e+003 0.01022 0.764 1.02 0.1 0.0 4.56e-005 2.36e-004 7.64e-005
6 8e+003 0.01495 0.756 1.49 0.1 0.0 1.07e-004 1.93e-004 1.38e-004
7 1.6e+004 0.02138 0.744 2.14 0.1 0.0 9.02e-005 0.00e+000 9.02e-005
8 4e+003 0.01859 0.749 1.86 0.0 0.0 3.04e-004 0.00e+000 3.04e-004
9 1le+003 0.01616 0.753 1.62 0.1 0.0 1.03e-004 1.76e-004 1.30e-004
10 2e+003 0.01651 0.753 1.65 0.0 0.0 1.86e-004 0.00e+000 1.86e-004
11 4e+003 0.01712 0.752 1.71 0.0 0.0 3.05e~-004 0.00e+000 3.05e-004
12 8e+003 0.0189 0.749 1.89 0.0 0.0 2.00e-004 0.00e+000 2.00e-004
13 1.6e+004 0.02153 0.744 2.15 0.0 0.0 3.12e-004 0.00e+000 3.12e-004
14 3.2e+004 0.02903 0.731 2.90 0.0 0.0 1.35e-004 2.69%e-004 1.80e-004
15 6.4et+004 0.0424 0.707 4.24 0.2 0.0 3.19e-005 1.96e-004 5.48e-005
16 1.6e+004 0.04033 0.710 4.03 0.0 0.0 1.78e~-004 0.00e+000 1.78e-004
17 4e+003 0.03598 0.718 3.60 0.0 0.0 2.65e-004 2.32e-004 2.47e-004
18 le+003 0.03293 0.724 3.29 0sd 0.0 7.67e-005 1.29e-004 9.62e~-005

868 of 1625



CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 18
Stress: 100. psf
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Project: Vogtle COL Location: B-3001 Project No.: 6141060286

Boring No.: B-3001 Tested By: BM Checked By: HJ

Sample No.: UD-5 Test Date: 5/18/07 Depth: 133.50°

est No.: 7496 Sample Type: Undistrubed Elevation: 84.90’

1 Description: CLAY, with Gravel (CL) (Visual)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 2 of 18

Stress: 500. psf
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Project: Vogtle COL

Location: 8-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

i Sample No.: UD-5

Test Date: 5/18/07

Depth: 133.50°

Test No.: 7496

Sample Type: Undistrubed

Elevation: 84.90°

Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:33:57
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 3 of 18

Stress: 1000. psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

| Sample No.: UD-5

Test Date: 5/18/07

Depth: 133.50°

Test No.: 7496

Sample Type: Undistrubed

Elevation: 84.90’

| Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:33:57
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 4 of 18

Stress: 2000. psf
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Project: Vogtle COL Location: B-3001

Project No.: 6141060286

Boring No.: B-3001 Tested By: BM

Checked By: HJ

.4 Sample No.: UD-5 Test Date: 5/18/07

Depth: 133.50°

/| Test No.: 7496 Sample Type: Undistrubed

Elevation: 84.90

Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 1
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 5 of 18
Stress: 4000. psf
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Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HJ
Sample No.: UD-5 Test Date: 5/18/07 Depth: 133.50’
1 Test No.: 7496 Sample Type: Undistrubed Elevation: 84.90°
Description: CLAY, with Gravel (CL) (Visual)
Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 6 of 18
Stress: 8000. psf

! RS | L [ N [ I I

{

STRAIN, 7%
- - - o
B N ] [09]

audd
[=2]

ALJJlJlllILIIlllllllilil]lljlllll'l'llllllllllllllllllllIJJL

1 1 I!I!LIJ 1 1 Illllll 1 1 llJ!lll

lII|I|||Iillll|1||l||Ill!lill}l!l]l!l‘][l|l||Illl||l|l|ll||

o

0.01

o
o

f l T l ll;ll T T l T "”T‘ t — l Iill!
0.1 1 10
TIME, min

IlJlLIlIIIIIIIIIll’lJlllllllJJJlJllll|

T T l'llTIl} T T T 1T TT1TT

100 10

||llllllll|lllll||l

o
o

o
o

STRAIN, %
o o
RSN RN EREN CRENNERENE RRRRSERUR I ARNRRE RN PRERNRERE!

n

—_
»

o]

_,._.er:"’

& EyrvvrerE ey,

O BT O~Bgp

IlII|II|l‘||IIIlTIl‘IIIII II1T|Illlll||l|||ll|l[|ll)lllll

0]

2 4 6
SQUARE ROOT of TIME, min

IIIllIIIIITIIVIIIII‘IIIIIII‘TIIIIIIIIII[IIIllilllllllllllll

8 10

1

2

Project: Vogtle COL Location: B-3001

Project No.: 6141060286

Boring No.: B-3001 Tested By: BM

Checked By: HJ

Sample No.: UD-5 Test Date: 5/18/07

Depth: 133.50°

Test No.: 7496 Sample Type: Undistrubed

Elevation: 84.90°

‘| Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:33:57
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 7 of 18

Stress: 16000 psf

1 lllllll i : W S W 1 N |

STRAIN, %
o - - -
o co o S

s
N

IIIllllllllllllllllllillllllIllllllI|I!|ll|ll]1[lllllllilli

L1l 1 Lol

!

lll|l|l||[1l|!lllll1TTI|l|Illllllllllllll||llllll

,,,,,,,,,,,,,,,

N
~

0.01

ey

0.1

T — T
1 10
TIME, min

lllll! T Tt 1 11T

100 1000

N
P

STRAIN, %
o]

2.2

llllllllll!lllIll||I|ll|ﬂ|ﬂ!IlllIIIIIIl_lllllllllllllllillll

PSS S SN N S N Y Y SO S S S T N Y S S M S T TN N AN S A0 WO T S ST S A SO SO S S0 M SO S A B S VIS T SN N SO SO N B |

(]
[¢]
¢
!

lllllll|YiTlIlIllIIIllIllllll'llllIIllIIllIIT]11]I|l|‘]||1|

2.4‘ Illllllllllllllllll)ll]||l|||lll!‘lllllillfllllllllllllllll

0

2

4 6
SQUARE ROOT of TIME, min

10 1

N

Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.: UD-5

Test Dote: 5/18/07

Depth: 133.50°

Test No.: 7496

Sample Type: Undistrubed

Elevation: 84.90’

Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:33:57
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 8 of 18

Stress: 4000. psf
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Project: Vogtle COL

Location: B-3001

Project No.: 8141060286

Boring No.: B~3001

Tested By: BM

Checked By: HJ

Sample No.: UD-5

Test Date: 5/18/07

Depth: 133.50°

Test No.:. 7496

Sample Type: Undistrubed

Elevation: 84.90°

Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:33:58
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CONSOLIDATION TEST DATA

Constant Load Step: 3 of 18

TIME CURVES

Stress: 1000. psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.: UD-5

Test Date: 5/18/07

Depth: 133.50°

Test No.: 7496

Sample Type: Undistrubed

Elevation: 84.90°

| Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:33:58
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 10 of 18

Stress: 2000. psf
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Project: Vogtle COL Location: B-3001

Project No.: 6141060286

Boring No.: B-3001 Tested By: BM

Checked By: HJ

{ Sample No.: UD-5 Test Daote: 5/18/07

Depth: 133.50°

| Test No.: 7496 Sample Type: Undistrubed

Elevation: 84.90°

‘| Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:33:58
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 18
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

~.1 Sample No.: UD-5

Test Date: 5/18/07

Depth: 133.50°

| Test No.: 7496

Sample Type: Undistrubed

Elevation: 84.90°

Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:33:58
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 12 of 18

Stress: 8000. psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.: UD-5

Test Date: 5/18/07

Depth: 133.50'

Test No.: 7496

Sample Type: Undistrubed

Elevation: 84.90°

Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:33:58
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 135 of 18
Stress: 16000 psf
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Project: Vogtle COL

Location: B~3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.: UD-5

Test Date: 5/18/07

Depth: 133.50°

Test No.: 7496

Sample Type: Undistrubed

Elevation: 84.90’

Description: CLAY, with Gravel (CL)

(Visual)

Remarks:

Thu, 11-0CT-2007 15:33:58
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 18
Stress: 32000 psf
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Project: Vogtle COL lLocation: B-3001

Project No.: 6141060286

Boring No.: B-3001 Tested By: BM

Checked By: HJ

{ Sample No.: UD-5 Test Date: 5/18/07

Depth: 133.50’

Test No.: 7496 Sample Type: Undistrubed

Elevation: 84.90’

Description: CLAY, with Gravel (CL) (Visual)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 15 of 18

Stress: 64000 psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.. UD-5

Test Date: 5/18/07

Depth: 133.50°

f | Test No.: 7496

Sample Type: Undistrubed

Elevation: 84.90"

Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:33:58
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 18
Stress: 16000 psf
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Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HJ
Sample No.: UD-5 Test Date: 5/18/07 Depth: 133.50°
| Test No.: 7496 Sample Type: Undistrubed Elevation: 84.930°
1 Description: CLAY, with Gravel (CL) (Visual)
Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 18
Stress: 4000. psf
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Project: Vogtie COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HJ

4 Sample No.: UD-5 Test Date: 5/18/07 Depth: 133.50°
Test No.: 7496 Sample Type: Undistrubed Elevation: 84.90°

Description: CLAY, with Gravel (CL} (Visual)

Remarks:
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3.2

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 18 of 18
Stress: 1000. psf
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Project: Vogtle COL Location: B-3001 Project No.: 6141060286

Boring No.: B-3001 Tested By: BM Checked By: HJ

-4 Sample No.: UD-5 Test Date: 5/18/07 Depth: 133.50°

A [ Test No.: 7496 Sample Type: Undistrubed Elevation: 84.90°

Description: CLAY, with Gravel (CL) (Visual)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtie COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

.+ Sample No.: UD-5

Test Date: 5/18/07

Depth: 133.50°

| Test No.: 7496

Sample Type: Undistrubed

Elevation: 84.90’

| Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:34:06
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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> - b
0.75- -
0.70 -
0.65 A o = I
100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 29.73 29.34
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 91.56 94.68
Compression Index: O Saturation, % 98.36 106.01
Diameter: 2.5 in Height: 1 in Void Ratio 0.78 0.72
LL: 47 PL: 23 Pl: 24 GS: 2.61

Project: Vogtle COL

l.ocation: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.: UD-5

Test Dote: 5/18/07

Depth: 133.50°

Test No.: 7496

Sample Type: Undistrubed

Elevation: 84.90’

Description: CLAY, with Gravel (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:34:06
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HJ
Sample No.: UD-5 Test Date: 5/18/07 Depth:; 133.50"
Test No.: 7496 Sample Type: Undistrubed Elevation: 84.90°
Soil Description: CLAY, with Gravel (CL) (Visual)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sg.Rt. Log S5q.RE . Log Ave.,
psft in % min min ft"~2/sec ft"2/sec ftr2/sec
1 100 0.001547 0.779 0.15 0.1 0.0 8.69e-005 0.00e+000 8.6%e-005
2 500 0.002467 0.778 Ush 0.1 0.0 7.08e-005 0.00e+000 7.08e-005
3 1e+003 0.003944 0.775 0.39 0.0 0.0 1.14e-004 1.39e~-004 1.25e-004
4 2e+003 0.005926 0.772 0.59 0.1 0. 1. 6.90e-005 1.13e~-004 8.55e-005
5 4e+003 0.01022 0.764 1.02 0.1 0.0 4.56e-005 2.36e-004 7.64e-005
6 8e+003 0.01495 0.756 1.49 0. 1 0.0 1.07e-004 1.93e~-004 1.38e-004
7 1.6e+004 0.02138 0.744 2.14 0.1 0.0 9.02e-005 0.00e+000 9.02e-005
8 4e+003 0.01859 0.749 1. 86 0.0 0.0 3.04e-004 0.00e+000 3.04e-004
9 1e+003 0.01616 0.753 1.62 0.1 0.0 1.03e-004 1.76e~004 1.30e-004
10 2e+003 0.01651 0. 733 1,65 0.0 0.0 1.86e-004 0.00e+000 1.86e-004
11 4e+003 0.01712 0.752 1.71 0.0 0.0 3.05e-004 0.00e+000 3.05e-004
12 8e+003 0.0189 0.749 1.89 0.0 0.0 2.00e-004 0.00e+000 2.00e-004
13 1.6e+004 0.02153 0.744 2.15 0.0 0.0 3.12e-004 0.00e+000 3.12e-004
14 3.2e+004 0.02903 0.731 2::90 0.0 0.0 1.35e-004 2.69e-004 1.80e~-004
1.5 6.4e+004 0.0424 0.707 4.24 0.2 0.0 3.19e~005 1.96e-004 5.48e-005
16 1.6e+004 0.04033 0.710 4.03 0.0 0.0 1.78e-004 0.00e+000 1.78e-004
17 4e+003 0.03598 0.718 3.60 0.0 0.0 2.65e-004 2.32e~004 2.47e~004
18 le+003 0.03293 0.724 329 0.1 0.0 7.67e-005 1.29e-004 9.62e-005
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Location: B~-3001

Project No.: 6141 060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

S ofade

Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50’

Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90°

Description: SAND, with clay (SP-SC) (Visual)

Remarks:

Thu, 11-0CT-2007 15:34:39
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.5e+004 psf Water Content, % 24.22 24.29
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 99.08 105.8
Compression Index: 0.065 Saturation, % 95.85 114.40
Diameter: 2.5 in Height: 1 in Void Ratio 0.67 0.56
LL: 43 PL: 24 Pl: 19 GS: 2.65

Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

i jef2]

Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

Sample Type: Undisturbed

Elevation: 44.90°

MACTEC Test No.: 7498

| Description: SAND, with clay (SP-SC) (Visual)

Remarks: Cr= 0.009

Wed, 24-0CT-2007 09:01:39
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project:

Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ A7 fpofz0/0]

+ Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

| Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90°

Description: SAND, with clay (SP-SC) (Visual)

Remarks: Cr= 0.009

Wed, 24-0CT-2007 09:01:30
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.5e+004 psf Water Content, % 24.22 24.29
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 99.09 105.9
Compression Index: 0.065 Saturation, % 95.85 114.40
Diameter: 2.5 in Height: 1 in Void Ratio 0.67 0.56
LL: 43 PL: 24 Pl: 19 GS: 2.65

Project: Vogtie COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ /[}/2,0/0/)

./ Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

: Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.80°

* Description: SAND, with clay (SP-SC) (Visual)

Remarks: Cr= 0.00

9

Wed, 24-0CT-2007 09:01:30

893 of 1625




Project: Vogtle COL
Boring No.:

Sample No.: UD-8

Test No.:

Soil Description: SAND, with clay

Remarks: Cr= 0.009

W W J 0y U WA

oo W

7498

Applied
Stress
pst

100

500
1e+003
2e+003
4e+003
8e+003
. 6e+004
4e+003
1le+003
2e+003
4e+003
8e+003
.6e+004
.2e+004
.4e+004
. 6e+004
4e+003
le+003

B-3001

Final
Displacement
in

0.002814
0.009359

0.01535
0.0225
.03024
.03942
.04889
.04575
.04251
.04317
.04515
.04626
.050867
.05%28
.07372
.07165
.06851
.06405

OC OO0 O0O0O0O

CONSOLIDATION TEST DATA

Location: B-3001
Tested By: BM

Test

Sample Type:

(SP-SC)

Void
Ratio

.665
.654
.644
.632
.618
.604
.588
+593
.599
597
.594
+592
.585
.571
.546
.550
DD
.563

OO0 O0OCOOCOOODO0ODOOCOOOCOO

Date: 5/22/07
(Visual)

Strain
at End

3

0.28
0.94
1:53
2.:25
3.02
3.94
4.89
4.58
4.25
4.32
4,51
4.63
5.07
5,93
7.37
7.16
6.85
6.40
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sq.

Undisturbed

T50 Fitting

Rt.
min

OO0 OCOOOODOCDOOOOOOO
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Log
min

[>leNeoNaoololoNoNololeNoNoloNololNo)
QO OCO0O0O0OODOO0OO0O0OCOOOrFO

Project No.:

6141060286

Checked By: HJ
Depth: 173.50"
Elevation: 44.90'

Coefficient of Consolidation

Sq.Rt.
£tr2/sec

.16e-005
.83e-005
.19%e-005
.92e-005
.27e-004
.82e-004
.66e-004
.87e-004
.68e-004
.93e~-004
.42e~004
.91e-004
.86e~-004
.68e-004
.66e-004
.67e-004
.52e-004
.48e-004
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HOOOOOOOOOOOOWM = ™O

Log
fLr2/sec

.00e+000
.69e-005
.53e-005
.34e-004
.45e-004
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.40e-004
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Ave,
ft*2/sec

.16e-005
.21e-005
.84e-005
.95e-005
.35e-004
.82e-004
.66e-004
.87e-004
.68e-004
.33e-004
.42e-004
.91e-004
.86e-004
.68e-004
.66e-004
.672-004
.52e-004
.44e-004



CONSOLIDATION TEST DATA

-0.00

TIME CURVES

Constant Load Step: 1 of 18

Stress: 100. psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

Test No.: 7488

Sample Type: Undisturbed

Elevation: 44.90°

Description: SAND, with clay (SP-SC) (Visuai)

Remarks:

Thu, 11-0CT-2007 15:34:39
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 2 of 18

Stress: 500. psf
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Project: Vogtle COL Location: B-3001

Project No.: 6141060286

Boring No.: B-3001 Tested By: BM

Checked By: HJ

4 Sample No.: UD-8 Test Date: 5/22/07

Depth: 173.50°

Test No.: 7498 Sample Type: Undisturbed

Elevation: 44.90°

| Description: SAND, with clay (SP-SC) (Visual)

Remarks:

896 of 1625
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 18
Stress: 1000. psf
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Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HJ
Sample No.: UD-8 Test Date: 5/22/07 Depth: 173.50
Test No.: 7498 Sample Type: Undisturbed Elevation: 44.90°
Description: SAND, with clay (SP-SC) (Visual)
Remarks:
897 of 1625
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 18
Stress: 2000. psf
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Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HJ
{ Sample No.: UD-8 Test Date: 5/22/07 Depth: 173.50°
i Test No.: 7498 Sample Type: Undisturbed Elevation: 44.90°

| Description: SAND, with clay (SP-SC) (Visual)

Remarks:

898 of 1625
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 5 of 18

Stress: 4000. psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.: UD-8

Test Dote: 5/22/07

Depth: 173.50°

Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90°

| Description: SAND, with clay (SP-SC) (Visual)

Remarks:

Thu, 11-0CT-2007 15:34:39
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2.5

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 6 of 18
Stress: 8000. psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

4 Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

| Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90°

1 Description: SAND, with clay (SP-SC) (Visual)

Remarks:

Thu, 11-0CT-2007 15:34:39
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 7 of 18

Stress: 16000 psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

-1 Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

‘ Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90’

Description: SAND, with clay (SP-SC) (Visual)

Remarks:

Thu, 11-0CT-2007 15:34:39
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CONSOLIDATION TEST DATA

Constant Load Step: 8 of 18

TIME CURVES

Stress: 4000. psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50

Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90°

Description: SAND, with clay (SP-SC) (Visual)

Remarks:

Thu, 11-0CT-2007 15:34:39
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 18
Stress: 1000. psf
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Project: Vogtle COL Location: B-3001 Project No.: 6141060286

Boring No.: B-3001 Tested By: BM Checked By: HJ

| Sample No.: UD-8 Test Date: 5/22/07 Depth: 173.50°

Test No.: 7498 Sample Type: Undisturbed Elevation: 44.90°

1| Description: SAND, with clay (SP-SC) (Visual)

Remarks:

903 of 1625
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 18
Stress: 2000. psf
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Project: Vogtle COL Location: B-3001 Project No.: 6141060286

Boring No.: B~3001 Tested By: BM Checked By: HJ

Sample No.: UD-8 Test Date: 5/22/07 Depth: 173.50°

Test No.: 7498 Sample Type: Undisturbed Elevation: 44.90°

Description: SAND, with clay (SP-SC) (Visual)

Remarks:

904 of 1625
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 18
Stress: 4000. psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

| Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

| Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90°

| Description: SAND, with clay (SP-SC)

(Visual)

Remarks:

Thu, 11-0CT-2007 15:34:40

905 of 1625




CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 18
Stress: 8000. psf

llll!Jll 11 !(IAIIIl | | S [N S Y. o8 28 | i X A SO ; WO S . |

i
N

IIlI|lIll|I|lllllll!JIIIJllllllll!lli!!l]lillill]IllllI)ill

g
w

5
~

Illlllllllll‘lli‘l!lliIlll

STRAIN, %
» N
o o

l!lllll[!!i)llllll(

#
N

Gl
o]

¥ M lll!l'l ¥ T HIIIIII H T mTrTTTT

10 100 1000

)

=
(@]

TIME, min

B
[N}

ll)l]ll!lllllllllll|||\|lll|l!l|l||||Illlllllllllllllll

P
W

|‘lIIlil!]I\lllill|}lilllllllI||lIllllliIlllllllll/‘).l)i!ll!l

=
>

STRAIN, %
S
[&)]

»
o

=
N

l!IIlllI!i|1|TITT]I‘|II(lll|!]I]l]Tl‘lllllll!llil'l]llll]l]

B
o]

llll!llil!llll!lIllllll!lll‘l!llllllll!llflllllll‘lllllll|l

0 2 4 6 8 10 1
SQUARE ROOT of TIME, min

N

Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HuJ
| Sample No.: UD-8 Test Date: 5/22/07 Depth: 173.50°
Test No.: 7498 Sample Type: Undisturbed Elevation: 44.90°
Description: SAND, with clay (SP-SC) (Visual)
Remarks:
906 of 1625

Thu, 11-0CT-2007 15:34:40



CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 13 of
Stress: 16000 psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

4 Sampte No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

Test No.: 7488

Sample Type: Undisturbed

Elevation: 44.90°

‘| Description: SAND, with clay (SP-SC) (Visual)

Remarks:

Thu, 11-0CT-2007 15:34:40
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 18
Stress: 32000 psf
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Project: Vogtle COL.

Location: B-3001

Project No.: 8141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

| Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90°

| Description: SAND, with cliay

(SP-SC) (Visual)

Remarks:

Thu, 11-0CT-2007 1

5:34:40
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 18
Stress: 64000 psf
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Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HJ
..+ Sample No.: UD-8 Test Date: 5/22/07 Depth: 173.50
‘ | Test No.: 7498 Sample Type: Undisturbed Elevation: 44.90’

" Description: SAND, with clay (SP-SC) (Visual)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 16 of 18

Stress: 16000 psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sampie No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90"

Description: SAND, with clay (SP-SC) (Visual)

Remarks:

Thu, 11-0CT-2007 15:34:40
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 18
Stress: 4000. psf
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Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

.| Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

 Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90°

1 Description: SAND, with clay (SP-SC) (Visual)

Remarks:
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6.4

STRAIN, %

STRAIN, %
~
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 18 of 18
Stress: 1000. psf
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Project: VYogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90’

Description: SAND, with clay (SP-SC)

(Visual)

Remarks:

Thu, 11-0CT-2007 15:34:41

912 of 1625




0.70

CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Location: B~-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

1 Sampie No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

{ Test No.: 7498

Sample Type: Undisturbed

Elevation: 44.90°

1 Description: SAND, with ciay (SP-SC) (Visual)

Remarks:

Thu, 11-0CT-2007 15:34:48
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 24.22 24.29
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 99.09 105.9
Compression index: O Saturation, % 95.85 114.40
Diameter: 2.5 in Height: 1 in Void Ratio 0.67 0.56
LL: 43 PL: 24 Pl: 19 GS: 2.65

Project: Vogtle COL

Location: B-3001

Project No.: 6141060286

Boring No.: B-3001

Tested By: BM

Checked By: HJ

Sample No.: UD-8

Test Date: 5/22/07

Depth: 173.50°

est No.: 7498

Sample Type: Undisturbed

Elevation: 44.90°

1 Description: SAND, with clay (SP-SC) (Visual)

Remarks:

Thu, 11-0CT-2007 15:34:48
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3001 Project No.: 6141060286
Boring No.: B-3001 Tested By: BM Checked By: HJ
Sample No.: UD-8 Test Date: 5/22/07 Depth: 173.50'
Test No.: 7498 Sample Type: Undisturbed Elevation: 44.90°
Soil Description: SAND, with clay (SP-SC) (Visual)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sqg..RE, Log Ave.
pst in % min min ftr2/sec ft~2/sec ftr2/sec
1 100 0.002814 0.665 0.28 0.3 0.0 2.16e-005 0.00e+000 2.16e-005
2 500 0.009359 0.654 0.94 0.1 0.1 3.83e-005 4.6%e-005 4.21e-005
3 1le+003 0.01535 0.644 ¥.53 0.1 0.1 5.19e-005 4.53e-005 4.84e-005
4 2e+003 0.0225 0.632 2:.25 0 0.0 7.92e-005 1.34e-004 9.95e~005
5 4e+003 0.03024 0.619 3.02 0.0 0.0 1.27e-004 1.45e-004 1.35e~-004
6 8e+003 0.03942 0.604 3.94 0.0 0.0 1.82e-004 0.00e+000 1.82e-004
7 1.6e+004 0.04889 0.588 4.89 0.0 0.0 1.66e-004 0.00e+000 1.66e-004
8 4e+003 0.04575 0593 4.58 0.0 0.0 2.87e-004 0.00e+000 2.87e~-004
9 le+003 0.04251 0,599 4.25 0.0 0.0 1.68e-004 0.00e+000 1.68e-004
10 2e+003 0.04317 0.597 4.32 0.0 0.0 1.93e~-004 0.00e+000 1.93e-004
11 4e+003 0.04515 0.594 4.51 0.0 0.0 2.42e~004 0.00e+000 2.42e-004
12 8e+003 0.04626 0.592 4.63 0.0 0.0 2.91e-004 0.00e+000 2.91e-004
13 1.6e+004 0.05067 0.::585 5.07 0.0 0.0 2.86e-004 0.00e+000 2.86e-004
14 3.2e+004 0.05928 0.571 5.93 0.0 0.0 1.68e~-004 0.00e+000 1.68e-004
15 6.4e+004 0.07372 0.546 %:37 0.0 0.0 1.66e-004 0.00e+000 1.66e-004
16 1.6e+004 0.07165 0.550 7.16 0.0 0.0 1.67e-004 0.00e+000 1.67e-004
17 4e+003 0.06851 0.555 6.85 0.0 0.0 2.52e-004 0.00e+000 2.52e-004
18 1e+003 0.06405 0.563 6.40 0.0 0.0 1.48e~-004 1.40e-004 1.44e-004
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Vogtle COL

Location: B-3002

Project No.: 6141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ /M faé&%}f”

Sample No.: UD-2

Test Date: 5/18/07

Depth: 113.50’

| Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39’

1 Description: SAND, clayey (SC)

Remarks:

N
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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20 e R e
100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.1e+004 psf Water Content, % 39.28 39.27
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 72.95 81.09
Compression Index: 0.21 Saturation, % 82.10 100.03
Diameter: 2.5 in Height: 1 in Void Ratio 1.27 1.04
LL: 76 PL: 35 PI: 41 | 6s: 2.65
Project: Vogtle COL Location: B-3002 Project No.: 6141060286
Boring No.: B-3002 Tested By: BM Checked By: HJ /_f;j ijfgﬁé"j

-1 Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50°
Test No.: 7503 Sample Type: Undisturbed Elevation: 105.39’
“%1 Description: SAND, silty (SM)

Remarks: Cr= 0.026
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtie COL Location: B-3002 Project No.: 6141060286
Boring No.: B-3002 Tested By: BM Checked By: HJ /‘Ij [(2[3%2,‘7
| Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50°
Test No.: 7503 Sample Type: Undisturbed Elevation: 105.39’
Description: SAND, silty (SM)

Remarks: Cr= 0.026
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.1e+004 psf Water Content, % 39.28 39.27
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 72.95 81.09
Compression Index: 0.21 Saturation, % 82.10 100.03
Diameter: 2.5 in Height: 1 in Void Ratio 1.27 1.04
LL: 76 PL: 35 Pl: 41 GS: 2.65

Project: Vogtle COL

Location: B-3002

Project No.: 6141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ

22z /339@/,;/7

| Sample No.: UD-2

Test Date: 5/18/07

Depth: 113.50

Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39°

Description: SAND, silty (SM)

Remarks: Cr= 0.026
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Project: Vogtle COL
Boring No.:

Sample No.: UD-2

Test No.:

Soil Description: SAND,
Remarks:

W30 U d W

7503
silty (SM)
Cr= 0.026
Applied Final
Stress Displacement
psft in
100 -0.001457
500 -0.0004463
le+003 0.003646
2e+003 0.01367
4e+003 0.02854
8e+003 0.04806
2e+003 0.04247
500 0.03429
1le+003 0.03524
2e+003 0.03875
4e+003 0.04335
8e+003 0.05104
1.6e+004 0.0702¢
3.2e+004 0.09412
6.4e+004 0.1257
1.6e+004 0.1204
4e+003 0.1108
1e+003 0.1003

B-3002

FHOOR R B PE R REE

CONSOLIDATION TEST DATA

Location: B-3002
Tested By: BM
Test Date: 5/18/07

Sample Type:

920 of 1625

Undisturbed

T50 Fitting

.REt. Log

nin min
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Project No.: 6141060286
Checked By: HJ

Depth: 113.50°
Elevation: 105.39'

Coefficient of Consolidation

Sg.Rt. Log
ft"2/sec ft~2/sec
1.03e-004 0.00e+000
1.57e-004 0.00e+000
3.17e-005 5.42e-005
2.3%e-005 9.65e-005
4.,27e-005 1.13e-004
5.32e-005 1.38e~-004
1.76e-004 0.00e+000
8.13e-006 0.00e+000
1.26e~-005 0.00e+000
3.06e-005 1.87e-004
8.74e-005 0.00e+000
7.07e-005 1.72e-004
4.05e-005 1.27e-004
3.77e-005 9.53e-005
3.58e-005 7.98e-005
1.46e-004 0.00e+000
3.32e-005 1.74e-004
3.12e-006 7.56e-006

WS T s T OV 0O OS] OY W

Ave.,
ft~2/sec

.03e-004
.57e-004
.00e-005
.83e~-005
.20e-005
.68e-005
.76e-004
.13e-006
.26e-005
.26e-005
.74e-005
.00e-004
.15e-005
.40e-005
.94e-005
.46e-004
.57e-005
.41e-006



CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 1 of 18

Stress: 100. psf
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Project: Vogtle COL

Location: B-3002

Project No.: 6141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ

_..{ Sample No.: UD-2

Test Date: 5/18/07

Depth: 113.50°

1 Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39’

“| Description: SAND, clayey {SC)

Remarks:

Thu, 11-0CT-2007 15:35:20
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 18
Stress: 500. psf
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Project: Vogtie COL Location: B-3002 Project No.: 6141060286
Boring No.: B-3002 Tested By: BM Checked By: HJ

Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50°

Test No.: 7503 Sample Type: Undisturbed Elevation: 105.39’
Description: SAND, clayey (SC)

Remarks:
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CONSOLIDATION TEST DATA

Constant Load Step: 3 of 18

TIME CURVES

Stress: 1000. psf
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Project: Vogtle COL

Location: B-3002

Project No.: 8141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ

- Sampie No.: UD-2

Test Date: 5/18/07

Depth: 113.50"

Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39’

| Description: SAND, clayey (SC)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 18
Stress: 2000. psf
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Project: Vogtle COL Location: B~3002 Project No.: 8141060286

Boring No.: B-3002 Tested By: BM Checked By: HJ

| Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50°

| Test No.: 7503 Sample Type: Undisturbed Elevation: 105.39’

1 Description: SAND, clayey (SC)

Remarks:
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1.0

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 5 of 18
Stress: 4000. psf
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Project: Vogtle COL

Location: B-3002

Project No.: 6141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/18/07

Depth: 113.50°

| Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39'

'/' Description: SAND, clayey (SC)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 6 of 18
Stress: 8000. psf
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Project: Vogtle COL Location: B-3002 Project No.: 6141060286
Boring No.: B-3002 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50

| Test No.: 7503 Sample Type: Undisturbed Elevation: 105.39°
Description: SAND, clayey (SC)
Remarks:

926 of 1625
Thu, 11-0CT-2007 15:35:20



STRAIN, %
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 18
Stress: 2000. psf
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Project: Vogtle COL

Location: B-3002

Project No.: 6141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ

.1 Sample No.: UD-2

Test Date: 5/18/07

Depth: 113.50°

| Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39°

1| Description: SAND, clayey (SC)

Remarks:
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3.4

CONSOLIDATION TEST DATA

Constant Load Step: 8 of 18

TIME CURVES

Stress: 500. psf
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Project: Vogtle COL

Location: B-3002

Project No.: 6141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/18/07

Depth: 113.50°

Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39’

Description: SAND, clayey (SC)

Remarks:
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3.35

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 9 of 18

Stress: 1000. psf
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Project: Vogtle COL

Location: B-3002

Project No.: 6141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ

{ Sample No.: UD-2

Test Date: 5/18/07

Depth: 113.50°

Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39’

Description: SAND, clayey (SC)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 18
Stress: 2000. psf

3.3

STRAIN, %
(2]
lllllll!illlllllll‘lllllil!lill|i!lI!lll{Illilllllllllliilll

3.9

1 { AR S D S IR I} Illlllll ] Il&lIIII [ | RSN USRS O N o | 1 | I T S Y T

IIIIl!)lf{ll‘[!lI|!|l!!l!IllII!lll’]|ll]lll]lYlli')llQl!ll‘

&
o

5.5

TIME, min

I!Itill!iilllll!jllilllllllll‘!lllll‘lklllll)ll!l‘lll!lilll

0.1 1 10 100 10

O
<

3.4

STRAIN, %
i
o)

3.9

IIlIIll‘I!!I]\Ill!"ll'll\lliIlli||)!|l!Ililll|lll!~l!illllﬂ

“‘-{B\hsgm‘__ﬁ%.eﬂ;‘w%@‘ ;
] S o

Dy B 3
g .

ll?lll]l‘l’I]TIIl||1‘ll|lf|l1ll'lll!111ll|']llllllllll!tlllII!

0

llll[l!ll!llllllI|l‘Illl|llll!lll|ll|V‘Illllllll\ll||ll!|[l

2 4 6 8 10
SQUARE ROCT of TIME, min

1

2

Project: Vogtle COL Location: B-3002 Project No.: 6141060286

Boring No.: B-3002 Tested By: BM Checked By: HJ

{ Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50°

Test No.: 7503 Sampie Type: Undisturbed Elevation: 105.39°

| Description: SAND, clayey (SC)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 18
Stress: 4000. psf
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Project: Vogtle COL Location: B-3002 Project No.: 6141060286
Boring No.: B~3002 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50
Test No.: 7503 Sample Type: Undisturbed Elevation: 105.39°
Description: SAND, clayey (SC)
Remarks:
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4.0

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 12 of 18
Stress: 8000. psf
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Project: Vogtle COL

Location: B-3002

Project No.: 6141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ

Sample No.: UD~2

Test Date: 5/18/07

Depth: 113.50°

Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39*

Description: SAND, clayey (SC)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 13 of 18
Stress: 16000 psf
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Project: Vogtle COL Location: B-3002 Project No.: 6141060286

Boring No.: B-3002 Tested By: BM Checked By: HJ

| Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50°

| Test No.: 7503 Sample Type: Undisturbed Elevation: 105.39"

Description: SAND, clayey (SC)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 14 of 18
Stress: 32000 psf
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Location: B-3002

Project: Vogtle COL

Project No.: 6141060286

Boring No.: B~-3002

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/18/07

Depth: 113.50°

Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39’

Description: SAND, clayey {SC)

Remarks:

Thu, 11-0CT-2007 15:35:21
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 18
Stress: 64000 psf
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Project: Vogtle COL

Location: B-3002

Project No.: 6141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/18/07

Depth: 113.50°

Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39’

Description: SAND, clayey (SC)

Remarks:

Thu, 11-0CT-2007 15:35:21
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 18
Stress: 16000 psf
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Project: Vogtle COL Location: B-3002

Project No.: 6141060286

Boring No.: B-3002 Tested By: BM

Checked By: HJ

.| Sample No.: UD-2 Test Date: 5/18/07

Depth: 113.50°

| Test No.: 7503 Sample Type: Undisturbed

Elevation: 105.39’

Description: SAND, clayey (SC)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 18
Stress: 4000. psf
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Project: Vogtle COL Location: B-3002 Project No.: 6141060286
Boring No.: B-3002 Tested By: BM Checked By: HJ
v Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50°
LZ’» | Test No.: 7503 Sample Type: Undisturbed Elevation: 105.39’

| Description: SAND, clayey (SC)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 18 of 18
Stress: 1000. psf
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Project: Vogtle COL

Location: B-3002

Project No.: 6141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ

4 Sample No.: UD-2

Test Date: 5/18/07

Depth: 113.50°

Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39'

*| Description: SAND, clayey (SC)

Remarks:

Thu, 11-0CT-2007 15:35:22
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Vogtle COL Location: 8-3002 Project No.: 6141060286
Boring No.: B-3002 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50°
| Test No.: 7503 Sample Type: Undisturbed Elevation: 105.39’
| Description: SAND, clayey (SC)
Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 39.28 39.27
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 72.95 81.09
Compression Index: O Saturation, % 82.10 100.03
Diameter: 2.5 in Height: 1 in Void Ratio 1.27 1.04
LL: 76 Pl.: 35 Pl: 41 GS: 2.65

Project: Vogtlie COL

Location: B-3002

Project No.: 6141060286

Boring No.: B-3002

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/18/07

Depth: 113.50°

{ Test No.: 7503

Sample Type: Undisturbed

Elevation: 105.39'

Description: SAND, clayey (SC)

Remarks:

Thu, 11-0CT-2007 15:35:29
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3002 Project No.: 6141060286
Boring No.: B-3002 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/18/07 Depth: 113.50"
Test No.: 7503 Sample Type: Undisturbed Elevation: 105.39°'
Soil Description: SAND, clayey (SC)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Ccnsolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Leg Ave.
pst in % min min ft~2/sec ft~2/sec ft~2/sec
1 100 -0.001457 1.271 -0.15 0.1 0.0 1.03e-004 0.00e+000 1.03e-004
2 500 -0.0004463 1.269 -0.04 0.0 0.0 1.57e-004 0.00e+000 1.57e-004
3 le+003 0.003646 1.259 0.36 0.2 0.1 3.17e-005 5.42e-005 4.,00e-005
4 2e+003 0.01367 1,237 1377 0.2 0.1 2.3%e-005 9.65e-005 3.83e-005
5 4e+003 0.02854 1.203 2.85 0.1 0.0 4.27e-005 1.13e-004 6.20e-005
6 8e+003 0.04806 1:.159 4.81 0.1 0.0 5.32e-005 1.38e-004 7.68e-005
7 2e+003 0.04247 1.171 4,25 0.0 0.0 1.76e-004 0.00e+000 1.76e-004
8 500 0.03429 1.190 3.43 0.6 0.0 8.13e~006 0.00e+000 8.13e-006
9 1e+003 0.03524 1.188 3.:52 0.4 0.0 1.26e-005 0.00e+000 1.26e-005
10 2e+003 0.03875 1.180 3.88 0.2 0.0 3.06e-005 1.87e-004 5.26e-005
11 4e+003 0.04335 1.169 4.34 0.1 0.0 8.74e-005 0.00e+000 8.74e-005
12 8e+003 0.05104 B.152 5.10 0wl 0.0 7.07e-005 1.72e-004 1.00e-004
13 1.6e+004 0.07026 1.108 7.03 0i.0. 0.0 4.05e-005 1.27e-004 6.15e-005
14 3.2e+004 0.09412 1.054 9.41 0.1 0.1 3.77e-005 9.53e-005 5.40e-005
15 6.4e+004 0.1257 0.983 12:.57 (4 0.1 3.58e-005 7.98e-005 4.94e-005
16 1.6e+004 0.1204 0.995 12.04 0.0 0.0 1.46e-004 0.00e+000 1.46e-004
17 4e+003 0.1109 1.016 11.09 0eid: 0.0 3.32e-005 1.74e-004 5.57e-005
18 1e+003 0.1003 1.040 10.03 1.5 0.6 3.12e-006 7.56e-006 4.41e-006
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtie COL Location: B-3003 Project No.: 6141060286

Boring No.: B-3003 Tested By: BM Checked By: HJ /L}j j@[%/}f’?
Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00°

Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29’

Description: CLAY (CL) (Visual)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT

O 1 |
4 L
5 o
10 - B
X ] L
Z ] L
< ] L
o = L
e N L
n ] L
S SR SIS S N A N 0N 0 S A o
20 -: e 1 = EEE LTS 2u, B e e s ;

25 R . e e

100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.03e+004 psf Water Content, % 37.59 39.47
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 74.98 82.02
Compression Index: 0.26 Saturation, % 81.33 101.01
Diameter: 2.5 in Height: 1 in Void Ratio 1.25 1.05
Ly ses Pl rme Pl: =—- GS: 2.70

Project: Vogtle COL

Location: B-3003

Project No.: 6141060286

Boring No.: B-3003

Tested By: BM

Checked By: HJ

Ha  jofado

~7

Sample No.: UD-2

Test Date: 5/31/07

Depth: 103.00°

Test No.: 7504

Sample Type: Undisturbed

Elevation: 115.29’

‘| Description: CLAY (CL) (Visual)

Remarks: Cr= 0.024

Wed, 24-0CT-2007 09:39:28
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CONSOLIDATION TEST DATA
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Project: Vogtle COL

Location: B-3003

Project No.: 6141060286

Boring No.: B-3003

Tested By: BM

Checked By: i [Ld jo/20fo’

-

4 Sample No.: UD-2

Test Date: 5/31/07

Depth: 103.00°

| Test No.: 7504

Sample Type: Undisturbed

Elevation: 115.29'

Description: CLAY (CL) (Visual)

Remarks: Cr= 0.024

Wed, 24-0CT-2007 09:39:36
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.03e+004 psf Water Content, % 37.59 39.47
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 74.98 82.02
Comepression Index: 0.26 Saturation, % 81.33 101.01
Diameter: 2.5 in Height: 1 in Void Ratio 1.25 1.05
LL: —-- |pL - Pl ——- GS: 2.70
Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: B-3003 Tested By: BM Checked By: HJ /@/__2@/{9'7
_..i Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00°
— | Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29'

=+ Description: CLAY (CL) (Visual)

Remarks: Cr= 0.024
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: B-3003 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00'
Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29"
Soil Description: CLAY (CL) (Visual)
Remarks: Cr= 0.024
Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sqg.Rt. Log Ave.
psf in % min min ft"2/sec ft~2/sec ft~2/sec
1 100 0.002684 1.242 0.27 0.1 0.1 5.05e-005 5.48e-005 5.25e-005
2 500 0.009733 1.226 0.97 0.1 0.1 7.85e-005 8.61e-005 8.21e-005
3 1le+003 0.01578 1.213 1.58 0.1 0.1 8.92e-005 9.41e-005 9.16e-005
4 2e+003 0.02296 1.196 2.30 1.2 0.1 4.63e-006 1.09e-004 8.88e-006
5 4e+003 0.03027 1.186 3.03 0.1 0.0 6.48e-005 1.41e-004 8.88e-005
6 8e+003 0.04092 1.156 4.09 0.3 0.0 1.04e-004 1.63e-004 1.27e-004
7 2e+003 0.0357 1.168 3:57 0.0 0.0 1.78e-004 0.00e+000 1.78e-004
8 1e+003 0.03131 1.178 3.13 0.1 0.0 7.02e-005 1.73e-004 9.98e-005
9 2e+003 0.03352 1.173 3.35 0.0 0.0 1.71e-004 0.00e+000 1.71e-004
10 4e+003 0.03637 1.166 3.64 0.0 0.0 1.36e-004 0.00e+000 1.36e-004
11 8e+003 0.04216 1.153 4.22 0.0 0.0 2.34e-004 2.00e-004 2.15e-004
12 1.6e+004 0.05851 1.124 5,51 0.1 0.0 6.70e-005 1.88e-004 9.88e-005
13 3.2e+004 0.07848 1.072 7.85 0.2 0.0 3.12e-005 1.81e-004 5.33e-005
14 6.4e+004 0.1251 0.967 12.51 0.4 0.0 1.09e-005 0.00e+000 1.09e-005
15 1.6e+004 0.1145 0.991 11.45 0.0 0.0 1.53e-004 0.00e+000 1.53e-004
16 4e+003 0.09916 1.025 9.92 0.3 0.1 1.41e-005 5.30e-005 2.23e-005
17 1e+003 0.08591 1.085 8.59 2.0 1.4 2.34e-006 3.24e-006 2.72e-006
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 17
Stress: 100. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: B-3003 Tested By: BM Checked By: Hd

{ Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00°

[ Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29°

1 Description: CLAY (CL) (Visual)

Remarks:
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CONSOLIDATION TEST DATA

Constant Load Step: 2 of 17

TIME CURVES

Stress: 500. psf
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Project: Vogtle COL Location: B~3003 Project No.: 6141060286
Boring No.: B-3003 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.0C°
Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29’
Description: CLAY (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:38:05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 17
Stress: 1000. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: B-3003 Tested By: BM Checked By: HJ

Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00°

Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29’
Description: CLAY (CL) (Visuat)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 17
Stress: 2000. psf
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Project: Vogtle COL

Location: B-3003

Project No.: 6141060286

Boring No.: B-3003

Tested By: BM

Checked By: HJ

4 Sample No.: UD-2

Test Date: 5/31/07

Depth: 103.00°

| Test No.: 7504

Sample Type: Undisturbed

Elevation: 115.29°

| Description: CLAY (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:38:06
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o
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 5 of 17
Stress: 4000. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: B-3003 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00°
Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29’
Description: CLAY (CL) (Visual)
Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 6 of 17
Stress: 8000. psf
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Location: B-3003

Project: Vogtle COL

Project No.: 6141060286

Boring No.: B-3003

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/31/07

Depth: 103.00°

i Test No.: 7504

Sample Type: Undisturbed

Elevation:

115.29°

1 Description: CLAY (CL) (Visual)

Remarks:

Thu, 11-0CT-2007 15:38:06
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 17
Stress: 2000. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: B-3003 Tested By: BM Checked By: HJ
-1 Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00
| Test No.: 7504 Sample Type: Undisturbed Elevation; 115.29°
1 Description: CLAY (CL) (Visual)
Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 8 of 17
Stress: 1000. psf

3.‘] = 1 1 i i { flfi 1 K i l 11 llL l i ‘L ILI Il: i 1 ] 11 I 1 l[ 1 H 1 Lol L) -
: E
3.2 d
3.3 3
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Z 34 -
[ 3 E
b= 3 E
n 3 =
3.5—5 E_
3.6 o
3.7 = 1 II ; ] T I;II ‘ T ; ] IITY'Ii T i T ; T l||! ! ; T | l ‘;ll T I ; ; T lll—
0.01 0.1 1 10 100 1000
TIME, min
3.1 = 1L S 9 D | I 1 ! 3 (O W T ! l S N VR W | ] ) T [ U0 O TS 3T B N | ‘ S S S Lot 11 l | Y S S SO N =
. M.~&%~~W E
3.3 3
X g .
Z e C
Z 34— C
a8 . =
= 3 =
n 3 o
3.5 =
3634 -
: E
5 :
3.7 = 1 11 ¢ ¢ 17T 171 ] T T trr1r 1. 11717 i T rrrrrrr7r i rrrr 1T 1rrrrT l T T TrrrTT | T T 1T rrrrrTT -
0 2 = 6 8 10 12
SQUARE ROOT of TIME, min
Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: B-3003 Tested By: BM Checked By: HJ
.| Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00°
~/ | Test No.: 7504 Sample Type: Undisturbed Elevation: 115,29’
| Description: CLAY (CL) (Visual)
Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 9 of 17
Stress: 2000. psf
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SQUARE ROOT of TIME, min
Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: B-3003 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00°
Test No.: 7504 Sampie Type: Undisturbed Elevation: 115.29°
Description: CLAY (CL) (Visual)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 10 of 17

Stress: 4000. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: B-3003 Tested By: BM Checked By: HJ

-1 Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00°

| Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29’

Description: CLAY (CL) (Visual)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 17
Stress: 8000. psf

| ! Lol Il | PRI [P Nt [ 1} 1 IS N T I N |

“
>

W (@)
[04] (0]
e bveoen b oo i o

STRAIN, %
S
(@]

>
N

>
~

TTTTTTTTT Illll]lllIlll.lllll'lllITIIIl]llllrl’llllllll’lll|

4.6 T T lll)ll' l | i!ill;i T T li;;i!l T T |||li|! T I ll‘liil
0.01 0.1 1 10 100 10
TIME, min

Q
(]

PR T YT T T T O NN S S N SO ST S M v b v gy e by e e v v by oy gy

w
~

o
o

o
o]

11I|ll|ll|lll|I]J]llllllIlIIIllilll!l[l!lllllllll'llllbilll

STRAIN, 7%
'S
o]

>
N

>
N

lllllll|IIlll‘r]ll'li1l1l||1lillll!l|ll‘lll!|llll|ll|lllll!

>
o

llllilllI!l]lllll‘!;llllIIIIl]ll!llllllll!llllllllllllli|ll

0 5 10 15 20 25 30
SQUARE ROOT of TIME, min

Project: Vogtle COL Location: B-3003 Project No.: 6141060286

Boring No.: B-3003 Tested By: BM Checked By: HJ

- Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00°

‘Lf‘": Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29”

Description: CLAY (CL) (Visual)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 12 of 17

Stress: 16000 psf
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Project: Vogtle COL

Location: B-3003

Project No.: 6141060286

Boring No.: B-3003

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/31/07

Depth: 103.00’

| Test No.: 7504

Sample Type: Undisturbed

Elevation: 115.29’

‘! Description: CLAY (CL)

(Visual)

Remarks:

Thu, 11-0CT-2007 15:38:06
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CONSOLIDATION TEST DATA

Constant Load Step: 13 of 17

TIME CURVES

Stress: 32000 psf
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Project: Vogtle COL

Location: B-3003

Project No.: 6141060286

Boring No.: B~3003

Tested By: BM

Checked By: HJ

| Sample No.: UD-2

Test Date: 5/31/07

Depth: 103.00’

Test No.: 7504

Sample Type: Undisturbed

Elevation: 115.29’

Description: CLAY (CL} (Visual)

Remarks:
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CONSOLIDATION TEST DATA

Constant Load Step: 14 of 17

TIME CURVES

Stress: 64000 psf
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Project: Vogtle COL

Location: B-3003

Project No.: 6141060286

Boring No.: B~3003

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/31/07

Depth: 103.00°

O [Test No.: 7504

Sample Type: Undisturbed

Elevation: 115.29’

Description: CLAY (CL)

(Visual)

Remarks:
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STRAIN, %

STRAIN, %

12.0

13.5

12.0

L
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 17
Stress: 16000 psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: B~3003 Tested By: BM Checked By: HJ

Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00"

Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29"
Description: CLAY (CL) (Visual)

Remarks:
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9.5

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 17
Stress: 4000. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: B-3003 Tested By: BM Checked By: HJ
| Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00°

Test No.: 7504 Sample Type: Undisturbed levation: 115.29°

| Description: CLAY (CL) (Visual)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 17
Stress: 1000. psf
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286

Boring No.: B-3003 Tested By: BM Checked By: HJ

| Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00°

Fj Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29'
1 Description: CLAY (CL) (Visuai)
Remarks:
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Vogtle COL Location: B-3003 Project No.: 6141060286
Boring No.: 8-3003 Tested By: BM Checked By: HJ
Sample No.: UD-2 Test Date: 5/31/07 Depth: 103.00’
Test No.: 7504 Sample Type: Undisturbed Elevation: 115.29’
Description: CLAY (CL) (Visual)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT

1‘4_ ? i i ] 1 l i : i l i i 1 H L f 4 1 i i [ 6 13 I i
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 37.59 39.47
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 74.98 82.02
Compression Index: 0 Saturation, % 81.33 101.01
Diameter: 2.5 in Height: 1 in Void Ratio 1.25 1.05
s = |PL: --- Pl: —-- GS: 2.70

Project: Vogtle COL

Location: B-3003

Project No.: 6141060286

Boring No.: B-3003

Tested By: BM

Checked By: HJ

Sample No.: UD-2

Test Date: 5/31/07

Depth: 103.00’

Test No.: 7504

Sample Type: Undisturbed

Elevation: 115.29’

Description: CLAY (CL) (Visual)

Remarks:
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Project: Vogtle COL
Boring No,: B-3003

Sample No.: UD-2

Test No.:

Soil Description: CLAY (CL)
Remarks:

WO W~ Oy Ul b L N
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7504
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Stress
pst
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1e+003
2e+003
4e+003
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.6e+004
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.4e+004
.6e+004
4e+003
1e+003

Final
Displacement
in

0.002684
0.009733
0.01578
0.02296
0.03027
0.04092
0.0357
0.03131
0.03352
0.03637
0.04216
0.0551
0.07848
0.1251
0.1145
0.09916
0.08591

(Visual)

R HEOOR B PR e

CONSOLIDATION TEST DATA

Location: B-3003
Tested By: BM
Test Date: 5/31/07

Sample Type:

Strain

at End 3q.
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Undisturbed
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Log
min
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Project No.:

6141060286

Checked By: HJ

Depth:
Elevation:

N R RPWOANRP IR0 030

103.00"
115.29°

Coefficient of Consolidation

Sq.Rt.
ft~2/sec

.05e-005
.85e-005
.92e~-005
.63e-006
.48e-005
.04e-004
.78e-004
.02e~005
.71e-004
.36e-004
.34e-004
.70e-005
.12e-005
.08%e-005
.53e-004
.41le-005
.34e-006

WU OOHFEMNOOR O W0U

Log
ft"2/sec

.48e-005
.61e-005
.41le~005
.0%e-004
.41e-004
.63e-004
.00e+000
.73e-004
.00e+000
.00e+000
.00e-004
.88e-004
.81e-004
.00e+000
.00e+000
.30e-005
.24e-006

NNFEPRPRPUVDONERE R WRE R WD U

Ave.
ftr2/sec

.25e-005
.21e-005
.16e~-005
.88e-006
.88e-005
.27e-004
.78e-004
.98e-005
.71e-004
.36e-004
.15e-004
.88e-005
.33e~-005
.09e-005
.53e-004
.23e-005
.72e-006
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